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S P Tk 15 1% BE 55 2518555 Av. Wai Long n°185, Taipa, MACAU

ROPY R R T FROHE B o=
LABORATORIO DE ENGENHARIA CIVIL DE MACAU
Civil Engineering Laboratory of Macauj

55 tel: (853) 8294 4488 1# A fax: (853) 8294 4848

DG - i Tl / Departamento de Geotecnia e For NSP use only
NSP — + 7R .0 / Ndcleo de Solos e Pavimentos TS WR No.: P
I'ﬂz EF[ EE% WO RK REQU EST T FE4#9% Project No.: 88091
HISHIME Site test (3) a4 Report No.: NS

‘%~ Client: i Tel:

Ithhk Address: (E Fax:

[T 2 Project:

At Sample description:

% CC: | DSSOPT / GDI [] Supervisor & / Engineer T #2Hfi ] Others At

FHRIZFE Certificate of material: [ JZ% presented ; [ [¢A 2% not presented

rELHE Subcontracted test:  [JF Yes

4} B R % Subcontractor:

FlEH A Test date:

Py 2 EREA A2 1EH 75 A E|  HE P
# " # " Price list 7#2E Desfgnation No. Unit Af j En ;
NSP reg. No. Client’s sample ID item No of tests price u
B (B MSCREEOBEE) - S{EHEIEET
Texture depth by sand patch method, per test
20.01 point 1,00000
BS 598:Part 105:1990
3m B RUHE R e lbs
20.02 Flatness Test of Pavement by 3m Straight Edge CBC
JTG 3450-2019, T0931-2008
PRI HUE TGS - SEDHERES T
British Pendulum Tester for P t Skid
ri |§ endulum Tes e_r or Pavement Ski 1,000.00
20.03  |Resistance, per test point
ASTM E303-93(Reapproved 2018)
L EE R Mobilization for site tests 385.00
IHEE? Over time, F#/4jH7 done at Fto HH] Date / /
HEEiH done at ZFto HAY Date / /
R kS
fit Remarks. 457 Total, MOP
#7711 Discount, %
& SR Y LA
|(Client’s Acceptance: Received by: Approved by:
S NEEE
Signature/Company stamp:
H # date: [H# Date: HH Date:
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